2.MAIN SHAFT & THREAD-UP LEVER COMPONENTS

Part No. Название Кол-во Заказать
140003762MAIN SHAFT1
240003763COUNTER WEIGHT ASM.1
340003764COUNTER WEIGHT-1
4SS7681650TPSCREW 9/32-28 L=16-1
5SS8681650TPSCREW 9/32-28 L=16-1
6SS8660610TPSCREW 1/4-40 L=6-2
7RO044240100RUBBER RING-1
822904155MAIN SHAFT THRUST COLLAR ASM.1
9SS8660610TPSCREW 1/4-40 L=6-2
10*#02HAND WHEEL ASM.
1111071453HAND WHEEL COMPL.-1
12M40071100AAMAGNET FITTING BASE A ASM.-1
13M40071100ABMAGNET FITTING BASE B ASM.-1
14SS8151550SPSCREW 15/64-28 L=15-2
15SS6111210SPSCREW 11/64-40 L=12-2
16WP0450801SDWASHER 4.5X10X0.8-2
1722903207MAIN SHAFT BUSHING FRONT1
1811202306BUSHING INTERMEDIATE1
1911002409MAIN SHAFT BUSHING REAR1
2011002508OIL SEAL1
21B1212552A00COUNTERWEIGHT PROTECTING PLATE1
2240003853DECELERATION GEAR A1
23SS8660810TPSCREW 1/4-40 L=82
2411210051LEVEL CAM ASM.1
25SS8660530TPSCREW 1/4-40 L=4.5-2
2640003908THREAD TAKE-UP LEVER ASM.1
2711403961THREAD TAKE-UP LEVER ASM.-1
2840003909NEEDLE BAR CRANK-1
29B1903552000LEFT SCREW-1
30B1905541A00NEEDLE BEARING A-2
31B1905541B00NEEDLE BEARING-2
32B1905541C00NEEDLE BEARING-2
33B1905541D00NEEDLE BEARING-2
3440016240NEEDLE BAR CRANK ROD-1
35RO029180100RUBBER RING1
3611039351CRANK SHAFT ASM.1
37SS8151150TPSCREW 15/64-28 L=10.51
3822919203OIL PROTECTING RUBBER1
3922937965DYNAMO STATOR1
40SL4051001MZSCREW M5 L=9.62
4122903900ADJUSTING PIN1
42B1226490000ROLLER FELT1
43B1215552000OIL ADJUSTING COLLAR1
Заказать выбранные запчасти
Ваше имя*
Контактный телефон
E-mail
Дополнительная
информация